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ssamon s, FCC RADIO TEST REPORT Report No. : FG411108B
Occupied Bandwidth
Mode LTE Band 17 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.49 9.09 9.11 - - - -
Mode LTE Band 17 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.50 9.07 9.13 - - - -
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T
i i )

J.MAR.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 17 / 5MHz / 256QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
o
Spectrum o || Spectrum A
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.00 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
B 3 3 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine
it
10 dBm i 10 dém f’l\.
0de ‘[ \ 0 dBm I \k
-10 dBm -10 dem +
SPURIDS. LINE 2% I /
-20 dem { \ -20 dBm |
-30 dém I \ -30 dBm !f
-40 dBm 'q i £ (|| -+0 dem f r l"
PAL A N
-50 dBm 5ol dem i
[ o | M p \ B
o [ /
St s s A
BB '{60 e R — —
Start 690.0 MHz 3003 pts Stop 709.0 MHz |||['start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -38.94 dém -25.94 d 711.000 MHz 716.000 MAz 100.000 kHz 715.66763 Mhz 16.13 dBm -13.87 db
703.900 MHz 704,000 MHz 30.000 kHz 703.99875 MHz -30.41 dBm -17.41 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00005 MH= 55,75 dBrm 16,76 dB
704.000 MHz 709.000 MHz 100.000 kHz 70435215 MHz 16.00 d3m ~14.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.19 dBm -25.19 dB
Y
)i i )
Date: 7.MAR.2024 11:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
; o
Spectrum o || Spectrum A
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
q 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P 20 dkine
10 dem 10 dBm:
0 ds s e O 0 M&WWMMMM
| \
-10 dem | h0 dBm
SPURIOUS_LINE_ABS J \
-20 dem H 20 dem
-30 dBm A" -30 dem “‘\
-40 dBm > -40 dBm
/ \\“-q_"
-50 dem - -0 dem
. N
e """ T ——]
=61 BT -60 dBm:
Start 690.0 MHz 3003 pts stop 709.0 vz | ([ Start 711.0 Mz 3003 pis Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -33.25 dém -20.25 dé 711.000 MHz 716.000 MAz 100.000 kHz 715.53297 Mhz 3.67 dBm -26.33 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99086 MHz -32.79 dBm -19.79 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600544 MH= 3515 dBrm 19.15 dB
704.000 MHz 709.000 MHz 100.000 kHz 705.13137 MHz 3.07 d3m ~26.93 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.68 dBm -19.68 dB
Y
i i )
Date «MAR.2024 11:33:55 7.MAR.2024 11:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swaep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck pAES | SPURIGIE CHMEKABS_ paks
Line _§PURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS, PAES
20 dBh. 20 dém
10 dem 0ds
Pasvenmpi s - T Raa TP P N e
A Lt H\’\l Dj;“'“"’ o B
1 -1p dem
NE_ABS
= e \
L' -30 dem v
- ~30 dBen \)\
et
] A 'H H%M\_
40 dB
- 50 ds <~
-60 dBm i
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs__| ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -30.14 dBm -17.14 d& 706.000 MHz 716.000 MHz 100.000 kHz 714.95604 MHz 4.61 dBm -25.39 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.58776 MHz -33.09 dbm -20.09 di 716.000 MHz 716.100 MHz 30.000 kHz 716.01673 MHz -32.42 dBm -19.42 dB
704.000 MHz 714,000 MHz 100.000 kHz 706.69231 MHz 4.88 dBm -25.12 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.62 dBm -16.52 dB
7
L J e L JL J -
Date 11:19:5 Date: 7.MAR.2024
¥ ==
Spectrum @[ spectrum 3
Ref Level 30.00 dBm  Offset 11.00 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

Limit ¢heck [ | SPURLGNIGS CHEEKARS r-.nt;s

Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
0 der A A AR o o e 0 dame e T e mats
10 dBm 1 -1p dém

SPURIOUS_LINE_ABS_ \ k
-20 dBm - 0 dem \«L
-30 dBm 30 dem
g 1
-40 dBm -40 dB -
- [
-50 dBm — - -50 de
frm" [~
—
i -60 dem E—
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£290.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -32,89 dbm -19.8% de 706.000 MHz 716.000 MHz 100.000 kHz 714.25674 MHz 3.90 dBm -26.10 dB

703,900 MHz 704,000 MHz 30.000 kHz 703.99396 MHz -34.26 dBm -21.26 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00544 MHz -34.40 dBm -21.49 dB

704.000 MHz 714,000 MHz 100.000 kHz 704.75425 MHz 3.99 dBm -26.01 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.02 dBm -19.02 dB

7
J L JL J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum X X

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 d& Mode Auto Swesp

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.00 d8 Mode Auto Sweep

@1 AvgPwr @1 AygPur

imit fheck Mt.; | SPURIGIE ClitEk PABS

| 8 . . waks Line _$PURIOUS_| INE_ABS PABS
20 UIB:DE PURIOUS INE_ABS PARS 20 dBm
10 dem 10.dem
o dem Pt ] 0 da-q———‘ Ny |
-10 dBm -10 dém
SPURIOUS_LINE_ABS_ ‘l
-20 dBm L' -40 dem 1
-30 dém ,\.I 30 dem ’K
-40 dBm ¥ -40 dBm

| I Sy | e,
. —
-50 dBm -50 dem
]
™
O HETH= =60 dBm —
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | RangeLow | Rangeup | REBW | Frequency | Powerabs |  ALim

690.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -35.31 dém -22.31 o8 206.000 MAZ 716,000 MHz 100,000 kHz 714.47652 MHzZ 2,32 dbm -27.68 d&

703.900 MHz 704.000 MHz 30.000 kHz 703.59995 MHz -37.15 dém -24.15 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.00904 MHz -36.62 dBm -23.62 dB

704.000 MHz 714.000 MHz 100.000 kHz 705.78322 MHz 2.86 dBm -27.14 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -34.99 dBm -21.99 dB

) i 1 ) v

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.00 dB

SGL Count 100/100

Mode Auta Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck [ | SPURLGNIGS CHEEKARS r-.nt;s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
0 der - R \ o = > .
-10 dBm -10 dém
SPURIOUS_LINE_ABS_ l
.20 dam \ -30 dem L
-30 dBm #30 dm A
-40 dBm -40 dg
| ! !
50 dei g d E—
K m -50 dB
o~ -
o
T » ]
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£290.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -37.95 dbm -24.96 d& 706.000 MHz 716.000 MHZ 100.000 kHz 714.96603 MHz 0.63 dém -29.37 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99386 MHz -38.80 dBm -25.80 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.01224 MHz -38.40 dBm -25.49 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.82418 MHz 1.36 dBm -28.64 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.58 dBm -24.58 dB
7
J L JL J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG411108B

Conducted Spurious Emission
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 17 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u/:;.( Spectrum u,:\]
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 AHH\P | URIOUS_LINE_ABS PAES .10 dé[—h"‘ I‘P\IR[()HS INE_ABS PABRS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm
T taaanus 1 ~ VSN R e e P USSR I
o -50 dBm T
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz | ||| tart 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 643.32854 MHz -56.66 dBm -43.66 dB 30,000 MHz 690.000 MHz 100.000 kHz 623.88001 MHz -56.85 dBm -43.85 dB
725,000 MHz 1.000 GHz 100.000 kHz 811.17522 MHz -56.40 dBm -43,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 985.45034 MHz -56.42 dBm -43.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -45.83 dBm -32.83 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96526 GHz -45.77 dBm -32.77 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -41.37 dBm -28.37 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95226 GHz -41,56 dBm -28.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32367 GHz 5 dBm -29.35 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34916 GHz 5 dBm -20,45 dB
{ 1 J ] ( )| J v
Date 7.MAR.2024 11:11:56 Date: 7.MAR.2024 11:
Highest Channel / QPSK
-
Spectrum uf
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS JINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -
-~ . v ~ o et e st
-50 dBm e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 630.67949 MHz -56.68 dBm -43.68 dB
725.000 MHz 1.000 GHz 100.000 kHz 964.09557 MHz -56.42 dBm -43.42 db
1.000 GHz 3.000 GHz 1.000 MHz 2.50787 GHz -45.89 dBm -32.89 db
3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -41.43 dBm -28.43 db
7.000 GHz 9,000 GHz 1.000 MHz 7.34916 GHz -42,41 dBm -29.41 dB
R i
[ J v
Dates 7 Map 2024 11:18:-50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum u/:;.( Spectrum u,:\]
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.00 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
M Mw_...__..‘- . i M\Ww
-50 dBm T
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.22938 MHz -56.62 dBm -43.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 635.420913 MHz -56.86 dBém -43,86 dB
725,000 MHz 1.000 GHz 100.000 kHz 913.73313 MHz -56.35 dBm -43,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B7.78745 MHz -56.18 dBm -43,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -45.34 dBm -32.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.27 dBm -32.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -41.53 dBm -28.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91226 GHz -41,12 dBm -28.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz 7 dBm -29,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz 3 dBm -29.33 dB&
Wi W

Highest Channel / QPSK

-
Spectrum uf
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit ¢heck PASS
10 &dﬂ{! PURIOUS JINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dB
" " ™ i e T s n e P
-50 dBm = =
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 634.27922 MHz -56.82 dBm -43.82 dB
725.000 MHz 1.000 GHz 100.000 kHz 895.81528 MHz -56.45 dBm -43.45 db
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -45.80 dBm -32.80 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -41.40 dBm -268.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35466 GHz -42,37 dBm -29.37 db
R i
l J v
Datos J Mam 2004 14-22-43

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG411108B

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0162
40 Normal Voltage 0.0017
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0151
0 Normal Voltage 0.0031
-10 Normal Voltage 0.0087 PASS
-20 Normal Voltage 0.0162
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0103
20 Normal Voltage 0.0000
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.16 6.00 6.46 6.67 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 30

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db Ref Level 30.00 cbm  Offset 11,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e S
S T
o i o Ty
0.0 = 0.0 =
i
1E- . 1E- -
1 l\‘
‘.\ \
1E 1E T
| 5
i
| . |
1 i 1 -
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2162 dbm 27,46 dbm 5.84 d8 2.45 0B +.20 0B 5.16 08 5.50 08 Trace 1 [ 20,63 dbm 27,45 dbm 5.82 d8 3.01d8 4.95 d 5.00 d8 5.52 0B
— -~ — — — —_—
L J J [ il ] (I

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 dém  Offset 11,00 d&

lo At 30 dB__AQT 2 ms @ RBW 20 MHz

Spectrum b

Ref Level 30.00 dém  Offset 11,00 d&

o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- i
— [
o — o —~ ~
> B
N,
0. 0.
34 ]
X
1€ > 1E 2
\ h
A N
'\ Y
1E 1E T
\ \
| . b
5 1 s
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.65 dem 27,26 dBm 7.60 d8 .13 4B 5.25 0B 5.45 0B 7.13 d& Trace 1 [ 1781 dBm 26,12 dim 8.31 d8 3.19 d8 5.36 d8 5.67 d8 7.59 d&
— -~ — — — —_—
)i J [ il ] W W

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A10-2 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.32 3.05 3.05 5.06 5.01 | 10.02 | 9.97 | 14.50 | 14.59 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.26 1.30 3.08 3.09 5.01 5.03 9.81 9.81 14.59 | 14.35 - -
TEL : 886-3-327-3456 Page Number : A10-3 of 30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report N

o.: FG411108B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 b = RBW 30 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.84 dbm)| MI[1] 16.01 dBm
836.20910 MHz 836.96150 MHZ,
20 20 M1
A nd 26.00 dB nds 'y 26.00 dB
104 VLV, »/""-\ézfi‘---"v\"‘_\ 1.337100000 MHz 0d LA Nthn A P RO ey 1.323100000 MHz
Q factor 625.4) Q factor 6
0 d I 0 d y .
Tl e
10 df -10 o - “'/\
A e,
o / il
Y Ay NI ARY V) ]
o LT A s e Y A W e S
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.2091 MHz 15.84 dam nd8 down 1.8371 MHz ML L 836.9515 MHz 16.01 dam nd8 down 1,331 MHz
T1 1 835.8371 MHz -10.18 dbm nd8 26.00 dB T1 L £35.8371 MHz -10.13 dbm nd8 26,00 d8
T2 1 837.1741 MHz -10.12 dém Q factor 625.4 T2 1 837.1601 MHz -9.67 dBm Q factor 632.6
L I 4 L [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.95 dbm)| MI[1] 16.74 dBm
M1 835.50290 MHz 2 835.40910 MHZ,
20 20
X ndn 26.00 dB Y ngjB 26.00 dB
" AP P e R AR e, UL o~ o T -
o el S B Bﬁﬂ AR 2.050000000 MHZ 04 I Wapenrtef oo finnfun Nyl Mg 2.050900000 MHZ]
7 Q factor 273.9) 1 Q factor \ 273.8
d P | |
a o
Y i g2
-1 d I 10 di — T
| il
z0fg PU— ;\/ e,y st b e .. | )
(RYZETLT AV l i T j i
TN M AR, Tt ™ S (TSR Y T
a0 L0 db -
-0 df -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.5829 MHz 17.95 dBm nd@ down 3.0509 MH2 M1 1 B835.4091 MHz 16.74 dBm nd@ down 2.0509 MHZ
T1 1 934.9895 MHz -7.66 dBm nd8 26.00 dB T1 L £34,9835 MHz -9.25 dam nd8 26,00 d8
T2 1 838.0405 MHz -7.96 dBm Q factor 273.9 T2 1 B3B.0345 MHz -8.82 dBm Q factor 273.8
L I 4 L [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 52 dBm)| ™M1[1] 15.00 dBm)
836.53000 MHz [ 00 MHZ,
20 20 t
9 nd 26.00 dB K ndB 26.00 dB
04 I P o A e, 5.065000000 MHZ 04 L e o g B il ) 5.015000000 MHZ]
] qQ factor 1 165.2 ’f qQ factor | 166.6
od / \ 0d J \
/ 7 Y2
-10 d ﬁ -10 de ) R
20 f Y o | \
o L AN N N !
ety it sain ™ N T
= e
-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.53 MHz 15.52 dBm nd@ down 5.065 MHz M1 1 B35.541 MHz 15.09 dBm nd@ down 5.015 MHZ
T1 1 833.913 MHz -10.76 dBm nd8 26.00 dB T1 L £34.032 MHz -11.28 dam nd8 26,00 d8
T2 1 838.978 MHz -10.83 dém Q factor 165.2 T2 1 B39.047 MHz -11.18 dém Q factor 166.6
L I 4 L [S JL 4 -

TEL : 886-3-327-3456

: A10-4 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum T
Ref Level 30.00 aBm  Offset 1100 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.00 0B = RBW 300 kh
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.28 dbm)| MI[1] 16.59 dBm
20 a8 ‘[;’ - ||:|2.|;lr\4|$;n“|; 0 de i - 836 );;l\;:::;
arhag it PN B AR P ’ b . -
wa o NS A L I \g‘wwm Aac \-.‘ 10.0590000000 Vb ou ki oy 1”“ At bty 0.970000000 M
* ] Q factor \ 83.5) b ] Q factor \ 83.9)
\
0db L 0 der v
v If L
? y i 4
-10 dam | T -10 dam: T
A
20 0B e LY Mg o 20 dem——t—it *.M U\# o,
by N i = i T AR
A il M T R Tl
-30 dom %30 dam
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker
X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
837.199 MHz 17.28 dam nd8 down 10.03 MHz ML 36,24 MHz 16.59 dam nd8 down 9.97 WHz
831.525 MHz -8.21 dam ndg 26.00 dB T1 L £31.445 MHz -7.98 dam ndg 26,00 d8
841.555 MHz -6.78 dBm Q factor 83.5 T2 1 B41.415 MHz -9.32 dBm Q factor 3.
~ I 4 L S JL 4
trum ectrum 3
Ref Level 30.00 aBm  Offset 1100 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.00 0B = RBW 300 kh
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.10 dbm)| MI[1] 15.13 dBm
" ! 830.5660 MHz N . 841.9250 MHz
= r ndB 26.00 dB @ ndB T 26.00 dB
- § eilbn i Pt A s b Ay, 14.505000000 MHZ, 04 Aot At et b Ay M g Bt vty 14.595000000 MHZ|
- |" Q factor 57.9 - i Q factor 1 52.7
ads . . 0 des | 4
f b i ll
-10 d8m £ -10 dem AL =
. \ w \
20 dgm H— o 20 dBm 4 - it
TN P Rl T v IR b,
[T YN (T I PR gt M A e bt n
) - N Afid, M
L L hBa.é;E#*V " LA
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 17.10 dem nd8 down 14,505 MHz ML L B41.925 MHz 15.13 dam nd8 down 14,595 MHz
T1 1 -9.05 dam ndg 26.00 dB T1 L 829,157 MHz -5.93 dam ndg 26,00 d8
T2 1 843.753 MHz -9.94 dam qQ factor 57.3 T2 1 B43.753 MHz -13.59 dam qQ factor 57.7
~ I 4 L S JL 4

N/A

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

(=]

L JL J

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 15.92 dBm
835.40310 MHZ,
20 d8 20
Y ndB 26.00 dB ndB 26.00 dB
- S M B e 1.269900000 MHz, o Al Y S B 2.080000000 MHZ|
b Qfactor © | 658.3 : 7 Q factor \ 271.2]
0 dé: 4 0 da i 1
/ o l]
-10 d8m — -10 dBm oL £
20 dam LW 20 dBm— -
T - Ml L fl. A,
o, o FEPSILY. N vl
T v
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
ML f 835.0524 MHz 15.59 dam nd8 down 1.2609 MHz ML 835.4031 MHz 15.92 dam nd8 down 3.0809 WHZ
T1 1 935.8706 MHz -10.83 dbm nd8 26.00 dB T1 L £34,9655 MHz -10.17 dbm nd8 26,00 d8
T2 1 837.1406 MHz -10.34 dBm Q factor 658.3 T2 1 B3B.0465 MHz -10.33 dém Q factor 271.2
) ] ) ] (]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.85 dBm) ™M1[1]
836.76000 MHz .
= ™ nd 26.00 dB @ Y ndB 26.00 dB
so1s T o e ;
104 oy It s 1) B g g 5.015000000 MHz| 104 - asrsturanafr i ragil iy n"‘ﬂ"“\l 9.810000000 MHz
/ 'Q factor 166.9 T Q factor 84.9
¥
0d8 0 d
of il
-10 dBm —r -10 dBm i
i / [
20 dBm il 20 dBm e W
s A Kl K r
A o Y hﬁ,wé.'lsj, b Uk
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f £35.76 MHz 12.85 dam nd8 down 5.015 MHz ML 22,844 MHz 15.54 dam nd8 down 9.81 WHz
T1 1 833.973 MHz -13.47 dbm nd8 26.00 dB T1 L 645 MHz -11.71 dm nd8 26,00 d8
T2 1 8.988 MHz -13.41 dBm Q factor 166.9 T2 1 B41.455 MHz -10.68 dam Q factor 894.9
L ] J - ( JU J ) v

Middle Channel / 15MHz / 64QAM

N/A

Spectrum

Ref Level 30.00 dém  Offset 11,00 dB & RBW 300 kHz

o aet 0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 1P% Max
MI[1] 373 dBm
. 832.9040 MHz
“ s 26.00 dB
10 di bt P N il 14.595000000 MH2z
h '1 57.1
0 dé
-10 dBm
20 dem
e At

datan LW
g

J

40 dBm
50 dgm
-6 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 832,904 MHz 13.73 dam nd8 down 14,505 MHz
T1 1 829.247 MHz -13.70 dBm nd8 26.00 dB
T2 1 843.843 MHz -11.77 d8m Q factor 57.1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A10-6 of 30




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

J

J

[m] [ml
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.21 dBm) ™M1[1] 84 dBm
836.29860 MHz 835.69080 MHZ,
= ML nd 26.00 dB @ I nd 26.00 dB
104 A e PR A 1.303500000 MHz| 104 o sl Sl ol BN, g ol 3.092900000 MHz
b [ Q factar 7y 641.6 : T Q factor 270.2]
!
0 dé: 0 dée 7
o
10 dBm: -10 dBm: -~
20 dBm 20 dem
bt P
30 dBm oy 1 e PELE U -
e T
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.2986 MHz 12.21 dam nd8 down 1.3085 MHz ML 835.6008 MHz 13.84 dam nd8 down 2.0029 WHZ
T1 1 835.865 MHz -13.71 dBm nd8 26.00 dB T1 L £34.9595 MHz -12.31 dbm nd8 26,00 d8
T2 1 837.1685 MHz -14.37 d8m Q factor 641.6 T2 1 B3B.0524 MHz -11.86 d8m Q factor 270.2
J (] ) W

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.84 dBm) ™M1[1] 85 dBm
834.41200 MHz 833.1030 MHz
= nd 26.00 dB @ X.l nd 26.00 dB
. B 5.035000000 MH2 104 PP LTI APNLT W TN. LAY 9.810000000 MH;]
0d8 ” 0 e i
f }
10 dBm: -f -10 dBm: T}‘f -
[ |
20 dBm i 20 dBm J{ ‘h
A N H"Jl I|u' e
_an Bk ' s FIPWRTENNE bl e
A BT T, "
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 11.84 dam nd8 down £.035 MHz ML 23,103 MHz 13.85 dam nd8 down 9.81 WHz
T1 1 -14,80 dBm nd8 26.00 dB T1 L 545 MHz -12.37 dbm nd8 26,00 d8
T2 1 -15.10 d8m Q factor 165.7 T2 1 MHz -11.53 dam Q factor 894.9
L )i ] w0 ) ) wo

J

Middle Channel / 15MHz / 256QAM

N/A

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11,00 d& & RBW 300 kHz
SWT ims @ VBW 1 MHz

Mode Sweep

(@ 17k Max

20

M1
v

10d

0 e

PR Y
(o=

2.66 dBm)|
5.7510 MHZ
26.00 dB|
14.356000000 MHZ|
58.2|

10 dBm:

20 dBm

A0, dema !

-40 dam:

Mt = vy

-50 dém

-60 dBm

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value | Function

Function Result |

Type | Ref | Tre |
M1 1

12.66 dBm nd@ down
-13.18 dém nd8
-13.84 dam Q factor

835.751 MHz
829.337 MHz
843.693 MHz

14,356 MHz
26.00 d8
58.2

J

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.72 2.73 4.51 4.51 9.03 9.05 | 13.48 | 13.45 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 1.09 2.72 2.73 4.49 4.48 9.07 9.05 | 1345 | 13.48 - -
Page Number : A10-8 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 b = RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1] 15.06 dBm)
- . 836.73780 MHz - 836.30420 MHZ,
p pcc Bre 1099300699 MHz l Occ B 1090909091 MHz,
i b b P AL rnef
10d L~ v i 104 . S M
o d I\ 0 di b
o "
10 d -10 di : -
Vo 4
20d 5 20 di s
(WALt o A
e, r,\,\.”. n A el
L VE Y s o S\ A
AT ey .
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7376 MHz 16.09 dam ML L £36.3042 MHz 15.06 dam
T1 1 835.95175 MHz 9.39 dBm Oce Bw 1.099300699 MHz T1 L 835.95734 MHz .94 dBm Oce Bw 1.090909091 MHz
T2 1 837.05105 MHz 7.80 darm T2 1 837.04825 MHz 7.18 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.52 dBm) ™M1[1] 16.69 dBm)
M1 837.51900 MHz 837.65680 MHZ,
20 20
- P PP T { 2.721278721 MHz Orc Bre 2.739260739 MHZ
Vit S T A AR Y e T 2 EY) L s Ly ey P
10d 7 10d -
p 4 a [ |
a . Ll‘ o L‘“
10 df M 10 d e
'\ J 1
I w ? U
20 deg LA e A K /
o L'I I A\ UiAygena Lw‘l‘l-‘m,
-0 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.518 MHz 17.52 dam ML 37,6568 MHz 16.59 dam
T1 1 835.14535 MHz 10.70 dBm Oce Bw 2.721278721 MHz T1 L 835.13337 MHz 11.10 dBm Oce Bw 2.739260739 MHz
T2 1 837.96663 MHz 10.58 dam T2 1 837.87263 MHz 9.02 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db & RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.44 dBm) ™M1[1] 14.78 dBm)
836.14000 MHz 834.54200 MHZ,
= 4.515424515 MHz @ g  Bw 4.515484515 MHz
4 il g 4 Tl A A g A il
10 ] 10 7 i
) ‘
p | 4 - |
a o
Il B / |
[ il i L |
-10 df f‘ T -10 oy
R Y
204 P A 20d 9 ol
L il Wl | A K )
L Pl ot i N Attt it
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.14 MHz 15.44 dam ML 34,542 MHZ 14,78 dam
T1 1 834.25225 MHz 11.04 dBm Oce Bw 4.515484515 MHz T1 L 834.23227 MHz 9.19 dBm Oce Bw 4.5154B4515 MHz
T2 1 838.76773 MHz 10.23 dam T2 1 838.74775 MHz 9.57 dam
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum = um i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.65 dBm) ™M1[1] 16.71 dBm)
20 g8 M1 839.8370 MHz 20 d8 1 839.5770 MHz
cchee T 9.030969031 MHz o 050049051 MHz,
s ¥ AR LA b 15 G Ty W“T o NIRRT PRI TRt S
1 - 1
f | /
0de ‘r 0ds
t [
10 dBm: I LT\ -10 dBm: )
S - ] -
R o e it g by i e L LT PR YT TR
-30 dom -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,837 MHz 17.65 dam ML 30,577 MHz 16.71 dam
T1 1 9319845 MHz 10.72 dBm Oce Bw 9.030965031 MHz T1 L £32.0045 MHz 11.42 dBm Oce Bw 9.050949051 MHz
T2 1 84101585 MHz 11.51 dam T2 1 8410554 MHz 11.81 dam
~ I 4 L S JL 4

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 30.00 dém  Offset 11,00 dB & RBW 300 kHz

o &

Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz

o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.00 dBm) ™M1[1] 15.13 dBm)
" " 838.5380 MHz N 8383580 MHz
= T ], 0cc B : 13.486515487 MHz @ - ; Occ B 13.456543457 MHz
e A ot e i 10 ENSTTON TS IATRPTI, OO S T O
{ | \
0d8 fl i 0 d ; i
\ \
il
-10 dBm § -10 dém JP “
20 dBm "‘JI; l“l, 20 dem t
darpodrh ] L¥ S b [} (L0
bR Ut A & BM L S .
O i o sl gy Tl Sroad ]
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result |
ML f 838,538 MHz 16.00 dam ML 15.13 dam
T1 1 829.7857 MHz 11.39 dBm Oce Bw 13.486513487 MHz T1 L £29.7867 MHz 10.30 dBm Oce Bw 13.456543457 MHz
T2 1 843.2732 MHz 10.53 dam T2 1 843.2433 MHz 9.85 dam
L )i J ) e L JU J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-10 of 30



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.12 dBm) ™M1[1] 16.54 dBm)
- 836.55030 MHz - i 835.81070 MHZ,
| c Bre 1088111888 MHz J Occ B 2.727272727 MHZ
g PN W Vs 104 T e R T
J N M
0 di o 0 d
7 by /
/ \
“10 4 ! \ 10 di W
, A\ H‘
204 + 20d !

1 . » . R T T
e VLW N PO, T s T
-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 835.5503 MHz 14.12 dBm ML 835.8107 MHz 16.54 dam
T1 1 835.95734 MHz 7.80 dBm Oce Bw 1.088111688 MHz T1 L 835.13936 MHz 7.77 dBm Oce Bw 2.727272727 MHz
T2 1 837.04545 MHz 6.85 dam T2 1 837.86663 MHz 9.68 dam

L I 4 [S JL -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.67 dBm) ™M1[1] 15.05 dBm)
- 834.73200 MHz - " 840.2560 MHz
4.495504496 MHz o occhu v 9.070929071 MHZ
10 d I ﬁ v a ba nn - o 104 o A A i i 0 M A
7 ¥ i
i ¥ \
f \ I !
o 7 Y o 7 1
J K p | 1
-10 d i P\ -10 *
A f i’
2 i 20 di by
204 - - 20 Joli (o )
ol &HI!ﬁ ) g I MR o b g
My Ll i,
S Y Mo oy i o
-40 -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.732 MHz 14.67 dam ML B40.256 MHz 15.85 dam
T1 1 834.25225 MHz 8.52 dBm Oce Bw 4,495504496 MHz T1 L 5319645 MHz 10.64 dBm Oce Bw 9.070929071 MHz
T2 1 838.74775 MHz 7.10 dam T2 1 8410355 MHz 11.01 dam
L ] J - \ JU J ) v

Middle Channel / 15MHz / 64QAM

&

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

(@ 17k Max

Offset 11,00 db « RBW 300 kHz

SWT 1ms @ VBW 1MHz Mode Sweep

.70 dBm)|
830.8360 MHzZ
Bw 13456543457 MHZ

| ™M1[1]

T
104 1L 9 ENTPPRTTIL] (VRN LT RSN

.
\
el L LR T

60 df

CF B836.5 MHz

Marker

Type | Ref | Tre |
M1 1

1001 pts Span 30.0 MHz

X-value 1
830.836 MHz
828.7867 MHz

T2 1 843.2433 MHz

Y-value |
13.78 dBm
8.51 dam
8.37 dBm

Function | Function Result

Oce Bw 13.456543457 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

ctrum = pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  1lims e VBW 100kHz Mede Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 2.05 dbm)| MI[1] 14.10 dBm
- 836.57550 MHz 0 de 836.20630 MHZ,
M1 OccBw 1.096503497 MHz Occ B 2.739260739 MHZ
104 2 . 10 d Tyadumafe sl o, P il
10 ; o 10 3 -
P i P J |
0d8 0 d
! \ 7 1
10 dam. 4 . -10 dBm. A
- ) T
20 dBm f ey 20 dem + + an
i L A e bt IR A
30 dem - SN . R Tl =
| Ao TN -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5755 MHz 12.95 dam ML L £36.2063 MHz 14,10 dBm
T1 1 83595175 MHz 4.86 dBm Oce Bw 1.096503497 MHz T1 L £35.12136 MHz 6.55 dBm Oce Bw 2.739260739 MHz
T2 1 837.04825 MHz 3.62 dam T2 1 837.86064 MHZ 5.72 dam
~ I 4 S JL 4 -

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.74 dBm) 14.91 dBm)
834.76200 MHz 832.6840 MHz
= Occ B 4.485514486 MHz @ T 050049051 MHz,
104 10 4 LTINS TR WX PRI ORIy s
1 e e ks 1 Yy %
d | d A
0 de 0 dé 1
T i l‘n
-10 dem - i -10 dem rf '
y Y A by
20 dBm ,.r" T 20 deém _U
y m
o Iy n o Lo A iy i TR R
A W ‘a A 4
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,782 MHz 11.74 dBm ML 584 MHZ 14,31 dam
T1 1 934.26224 MHz 6.84 dBm Oce Bw 4,485514456 MHz T1 L 5319845 MHz 6.64 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 6.06 dam T2 1 8410355 MHz 6.44 dom
L ] J - ( JU J ) v

Middle Channel / 15MHz / 256QAM

SEGL Count 100/100

Ref Level 30.00 dBm
o Att 0 de SWT

Offset 11,00 0B w RBW 300 kHz

1ms @ VBW 1MHz Mode Sweep

(@ 17k Max

MIL1]

20

10d

Occ Bw

11.82 dBm)|
a3 20 MHZ|
13486513487 MHZ

0 e

L S S

10 dBm:

20 dBm

|

Sk AR

-40 dam:

G v e

-50 dém

-60 dBm

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

TL 1
T2 1

834.552 MHz
829.7867 MHz
843.2732 MHz

11.82 dBm
7.00 dBm
8.13 dam

Occ Bw

13.486513487 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date:

5.MAR

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 UIB!I';“H PURIOUS INE_ABS P, /‘\ 20 GBH‘.‘P /E\ S
10 dem [ 5| 10.dem T
0 ds [ ‘k 0 dem JJ
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \ r
-20 dBm k -20 dBm ,J"
-30 dBm i -30 dBm \
/A ¥
-40 dem : - 40 di ['Qﬁ" L"K
50 dem ﬁ ,-,m%'gm
) g u
—T D .
=80 B -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -51.70 dem -38.70 d& 547.000 MHZ 849,000 MHZ 100,000 kA2 E,;g‘ﬁ T 51.04 dbm _E,WI
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -19.85 dém -6.89.d8 843.000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -19.96 dBm -6.96 db
824.000 MHz £26.000 MHz 100.000 kHz 82428472 MHz 21.16 dBm -8.84 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -50.58 dbm -37.58 dB
S
.
i L] il [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém  Offset 11.00 db

: 5.MAR.2024 12:09:2%

Ref Level 30.00 dem  Offset 11.00 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Line SPURIDUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm [f“' i iai \ 10 derf \\
0ds 0 UBJ |
[ | ! I
-10 dam | 10 dpm
SPURIOUS_LINE_ABS \l
-20 derm T 20 dBm
-30 dam -30 dem 1
- ""‘mw»'[\.\
40 dem - ~40 dem {
]
-50 dem -50 dem: I
P |
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -34.88 dBm -21.88 d& 847.000 MHz §49.000 MHz 100.000 kHz 848.66334 MHZ 13.00 dBm -16.91 d&
523.000 MH2 | B4.000 MHz 20.000 kHz 823,55550 MHz -24.11 dBm -it11ds 849,000 MHz 850000 MHz 20,000 kHz 849,02348 MHz -25.33 dm -12.33 dB
524.000 MHz 826,000 MHz 100,000 kHz 525,09990 MHz 13.24 dBm -16.76 dB 850.000 MHz 560000 Mz 100000 kHz 55000500 Mis ~33.12 cbm 3015 B
.
I it i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.00 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ’"\ 20 gbine /1 5
10 dBm l{ 10 dBm 1 \I
[ |
ode \ 0 dem B
-10 dem -10 dBm—1
SPURIOUS_LINE_ABS \\ j
20 dBm ‘L -20 dBm
-30 dBm )i o -30 dBm t
s |
40 dam A <40 ctim 3
J \M‘-l ;@ ' \\
-50 dem # B
kAuw’W '\-&L\JK\NN\_H
R s —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,94006 MHz -50.84 dém -37.84 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75724 MHz 20.35 dBm -9.65 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -21.36 dBm -8.36 dB 949,000 MHz 850,000 MHz 20.000 kHz 340,00050 MHz -19.61 dBm -6.61 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.25075 MHz 20.21 dBm -9.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -50.79 dBm -37.79 dB
S
Y
il [ I 1 W
Date: 5.MAR 29 Date: 5.MAR.2024 12:07:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 5.MAR.2024 12:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm L Y 10 degf o Y
ode {{ {\ 0 dBn“J \
-10 dem - -10 dpm
SPURIOUS_LINE_ABS H
-20 dem ; \wn 20 gBm
-30 dém o 0 dBm i
-40 dBm a's -40 dBm T
50 dem - -50 dem
I S s
-60 dem; -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -37.29 dém -24.29 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ; MAz 12.31 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz ~26.48 dém -13.45d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.21 dBm -12.21 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.70030 MHz 12.07 dBm -17.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.38 dbm -22.38 db
Y
i 1 r3

TEL : 88

6-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date:

5.MAR

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.00 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECHNEKABS PABS

Y ; ; ALS Line _§PURIPUS_L INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS P /.\ 20 ghine ﬁ 5
10 dém f \ 10 dBm { \
o b | | 0 dem J
-10 dem ! -10 dBm—1
SPURIOUS_LINE_ABS h J
20 dBm \ -20 dBm J
.30 dem r‘ -30 dem \
-40 dBm f \ ‘f\ -40 di f“\
¥ \‘ W ‘\
50 derm s m \J\
— [T Ty ——
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -52.69 dém -39.69 de 847.000 MHz 849.000 MHz 100.000 kHz 848,76324 MHz 19.35 dBm -10.65 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -21.77 dém -8.77 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -21.15 dBm -3.15 dB

824.000 MHz 526,000 MHz 100.000 kHz 524,25475 MHz 19.04 dém -10.06 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -51.89 dBm -38.89 dB

——
T
il (] i 1 7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . ' abs Line _§PURIDUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm » 10 dBrgh \
0 dB / \\ i UBJ b
-10 dBm - -10 dpm -
SPURIOUS_LINE_ABS H \
20 dem J L 20 gBm L
E .,
30 dam i i dem
- L LN
-40 dam ~ R 40 dBm RN
50 dBm s 50 dem N -
PR -—-“'__-V, -\‘"‘-
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,06404 MRz -40.24 dem -27.24 dB 847.000 MHZ 849,000 MHZ 100 000 kHz eI 11,44 bm _EWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -27.13 dbm -14.19 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.19 dBm -14.19 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.70030 MHz 11.21 dém -18.75 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.21 dBm -25.21 dB
T
i J1 i
paer 2 = i 5.MAR.2024 123

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date:

5.MAR.2024 12:

Spectrum ﬂ%}' s um
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Swasp Ref Level 30.00 d&m Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit dheck T | SPURIGHIE GHEEKARS_ PARS
ine _§ ; ; Line _§PURIDUS_LINE_aBS PAS
20 ghine _$PURIOUS LINE_aBS PABS 20 chine s
2 ]
10 dém i 10 dBm \‘I
0dBm fl ! 0 dBm J \
-10 dém H -10 dBm
SPURIOUS_LINE_A85, k I
20 dém ¥ 20 dim
-30d ( ‘ -30 dem i
-40 dm ‘\{ j’\\ -40 def— ‘h
|
50 dBm I\M\‘M _sagbm
N — L
-60 di 50 dBm A
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequenc |__PowerAbs | aLimit
815.000 MHz 523.000 Mz 100.000 kHz 622.97203 MHz -54.31 dem ~41.31 db 547000 MHZ 849,000 MHZ 100,000 kA2 a‘t_?ﬁg iz 1642 dbm _HWI
823.000 MHz 624.000 MHz 20.000 kHz 623.99950 MHz -24.51 dBém -11.51 dB 349,000 MH= 850,000 MH2 50,000 kHz 24000050 MHz 25,46 dBm 1246 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24076 MHz 16.10 dBm -13.90 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -52.58 dBm -39.98 dB
F—
i ) ) oo il [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
0d8 { \ 0 den| ]
-10 dBm ! 10 dbm !
SPURIOUS_LINE_ABS J \ ‘
-20 dem l \ 20 dbm 1
-30 dem /. \W -30Bm \
-40 dam -40 dem
1 /f ™ T
fr .
50 dBm - i -50 dem "‘\. e —
I SN, e n
50 dem 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -45.27 dem -32.27 06 847.000 MHZ 840,000 M2 100 000 kHz 848 41758 MHZ 848 cbm ~21.55 08
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -29.17 dém -16.17 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.18 dBm -17.18 d8
£24.000 MHz 525000 MHz 100.000 kHz 82446853 Mz 9.21 dBm -20.79 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -44.55 dBm -31.55 dB
Y
i J1 i

S.MAR.2024 1

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

5.MAR

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES

| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm P e T T PR STR A er—
ode { \ dem 1'1
-10 dem - -10 dBm -
SPURIOUS_LINE_ABS If 1
20 dem } 20 dem I
-30 dBm -30 dem —
JJNM ““"'&lv.u,m-.wa‘r Fetrapn,) “""j
-40 dem —= 40 dBm =
o
50 dem - = 50 dém ™~
JUUN R—
-l \.h‘--u_..

-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,90211 MHz -30.68 dem -17.68 d& 846.000 MHz B 100 000 kHz T 568 dbm -ZUWI

523.000 MH2 | 694,000 MHz 30.000 kHz 823,55950 MHz -26.03 dbm -13.03.d8 949,000 MHz | 850000 MHz 30,000 kHz 549,02448 MHz -26.21 dBm -13.21 dB

£24.000 MHz 527.000 MHz 100.000 kHz 626,37912 MHz 9.44 dBm -20.56 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,12488 MHz -29.11 dBm -16.11 dB

S
.
I - i 1 B2

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 C!B;‘:‘.‘P S
u 10 dBm,
10 dém
0de (| cem
[ \ [
-10 dém JJ -10 dBm -
SPURIOUS_LINE_ABS | |
20 dem J‘ 20 dim J‘
-30 dBm -30 dem
f
i S| | e
40 dBm 40 dBm
/'w’(- - \\'-.
-50 dem ——T -50 dem
I S, M|
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522.90809 MRz ~33.44 dBm -20.44 d& §46.000 MHz | 849,000 MMz 100,000 Kiz e boee e a4 B -mﬁl
523.000 MH2 | 694,000 MHz 30.000 kHz 823,57752 MHz ~28.00 dBm -15.00 d& 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -25.67 dBm -12.87 dB
£24.000 MHz 527.000 MHz 100.000 kHz 62645005 MHz 8.49 dBm -21.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -30.57 dBm -17.97 dB
.
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